EFFECTS OF ANTICOAGULANT AND ANTIARRHYTHMIC THERAPY IN ATRIAL FIBRILLATION



XOJIYEV B.B

<u>https://orcid.org/0009-0006-8320-7921</u> Department of Department of Internal Medicine,

Bukhara State Medical Institute, Bukhara, Uzbekistan.

АТРИЯЛ ФИБРИЛАЦИЯДА АНТИКОАГУЛЯНТ ВА АНТИАРИТМИК ТЕРАПИЯНИНГ ТАЪСИРИ

Хожиев Б.Б.

https://orcid.org/0009-0006-8320-7921

Ички касалликлар кафедраси,

Бухоро Давлат тиббиёт институти, Бухоро, Ўзбекистон.

ЭФФЕКТЫ АНТИКОАГУЛЯНТНОЙ И АНТИАРИТМИЧЕСКОЙ ТЕРАПИИ ПРИ ФИБРИЛЛЯЦИИ ПРЕДСЕРДИЙ

Хожиев Б.Б

https://orcid.org/0009-0006-8320-7921

Кафедра внутренних болезней,

Бухарский государственный медицинский институт, Бухара, Узбекистан.

Resume. Arterial fibrillation (AF) is the most common cardiac arrhythmia that requires treatment. The main points of treatment include relieving AF paroxysm and planned antiarrhythmic therapy. The article summarizes the main antiarrhythmic drugs used to relieve AF paroxysms and keep the sinus rhythm planned. Propafenone is unique in this series, available in two forms – oral and intravenous, which allows the drug to be used at all stages of relieving AF paroxysm and during planned antiarrhythmic therapy.

Keywords: antiarrhythmic treatment, arterial fibrillation, arterial fibrillation paroxysm relief

Резюме. Фибрилляция предсердий ($\Phi\Pi$) — наиболее распространенное нарушение сердечного ритма, требующее лечения. К ключевым моментам лечения относятся купирование пароксизма $\Phi\Pi$ и плановая антиаритмическая терапия. В статье представлен краткий обзор основных антиаритмических препаратов, применяемых для купирования пароксизмов $\Phi\Pi$ и для планового удержания синусового ритма. В этом ряду уникальным является пропафенон, доступный в двух формах — пероральной и внутривенной, что позволяет применять препарат на всех этапах купирования пароксизма $\Phi\Pi$ и при плановой антиаритмической терапии.

Ключевые слова: антиаритмическая терапия, фибрилляция предсердий, купирование пароксизма фибрилляции предсердий

Резюме. Артериал фибрилация (АФ) даволанишни талаб қиладиган енг кенг тарқалган юрак аритми ҳисобланади. Даволашнинг асосий нуқталари АФ пароксизмини енгиллаштириш ва режалаштирилган антиаритмик терапияни ўз ичига олади. Мақолада АФ пароксисмларини енгиллаштириш ва sinus ритмини режалаштирилган ушлаб туриш учун ишлатиладиган асосий антиаритмик дорилар ҳақида қисқача маълумот берилган. Пропафенон ушбу серияда ноёбдир, икки шаклда мавжуд — оғиз орқали ва томир ичига юборилади, бу препаратни АФ пароксизмини енгиллаштиришнинг барча босқичларида ва режалаштирилган антиаритмик терапия пайтида ишлатишга имкон беради.

Калит сўзлар: антиаритмик даволаш, атериал фибриляция, атериал фибриляция папроксизмида ёрдам

Relevance. Atrial fibrillation (AF) is the most common heart rhythm disorder found in 1-2% of the adult population of the world. The key issues in the treatment of AF are anticoagulant, planned antiarrhythmic or pulse-reducing therapy and restoration of sinus rhythm in AF paroxysm. The article examines the issues of antiarrhythmic therapy.

Relief of atrial fibrillation paroxysm first of all, with AF paroxysm, the doctor must decide on the expediency of restoring the sinus rhythm and, if the decision is positive, choose a method for its restoration.

MAKING A DECISION ON THE RELIEF OF ATRIAL FIBRILLATION PAROXYSM

When deciding on the relief of AF paroxysm, the doctor should be guided by the following considerations: 1) the presence of complications associated with paroxysm; 2) the probability of maintaining a sinus rhythm after recovery; 3) the patient's tolerance of arrhythmia. If AF paroxysm leads to life—threatening complications for the

patient: acute coronary syndrome, acute heart failure, clinically significant hypotension (blood pressure - BP), let's take a closer look at these recommendations. We should divide all patients with AF paroxysms into 2 groups: with and without severe organic heart lesions. According to experts, in relation to the relief of AF, we should attribute to severe organic heart lesions an unstable course of coronary heart disease (CHD), a marked decrease in systolic function of the left ventricle (LV) [ejection fraction (EF) 14 mm.

In these situations, class 1A and 1C drugs (propafenone, procainamide) cannot be used. (1,3,4) At the same time, with pronounced organic heart lesions, the expediency of restoring the sinus rhythm is generally questionable, especially at the prehospital stage. If the AF paroxysm proceeds without significant complications, the issue of maintaining arrhythmia and conducting pulse-reducing therapy should be resolved. In patients with complicated AF, EC is the optimal choice. In this situation, anticoagulant therapy should be initiated as soon as possible to prevent normalization of embolism (2,5,6). Anticoagulant therapy should begin with the appointment of low molecular weight heparin (NMH), for example enoxaparin, in combination with warfarin or new oral anticoagulants (PLA): dabigatran etexilate, rivaroxaban or apixaban. NMH is canceled only after achieving the target INR of 2.0 to 3.0 in two consecutive analyses on warfarin therapy, which confirms the beginning of the effective action of warfarin. Due to the rapid onset of action, when prescribing PLA, the paranteral administration of NMH is not required. If the patient is in a stable condition, a medical cardioversion is performed. If the duration of AF paroxysm is over 48 hours, it is possible to restore the sinus rhythm only in patients who are taking anticoagulant drugs on a planned basis (7,8).

DRUG-INDUCED CARDIOVERSION. Schemes for the relief of AF paroxysm at the prehospital stage and in the hospital, presented in the National Guidelines for the treatment of AF (9). Let's take a closer look at these recommendations. We should divide all patients with AF paroxysms into 2 groups: with and without severe organic heart lesions.

According to experts, in relation to the relief of AF, we should attribute to severe organic heart lesions an unstable course of coronary heart disease (CHD), a marked decrease in systolic function of the left ventricle (LV) [ejection fraction (EF) 14 mm. In these situations, class 1A and 1C drugs (propafenone, procainamide) cannot be used. At the same time, with pronounced organic lesions of the heart, the expediency of restoring the sinus rhythm is generally questionable, especially at the prehospital stage. If the AF paroxysm proceeds without significant complications, the issue of maintaining arrhythmia and conducting pulse-reducing therapy should be resolved. In patients with complicated AF, an ECG is the optimal choice.

The use of amiodarone at the prehospital stage is ineffective due to the delayed action of the drug. In this situation, the use of propafenone is practically no alternative due to the solid evidence base confirming the high level of efficacy and safety. And the presence of two forms – oral and intravenous – makes it possible for the patient to use the drug independently ("tablet in his pocket"), by an outpatient doctor or an ambulance. Intravenous administration of the drug allows you to get a faster result compared to the oral form. With intravenous administration, it usually takes from 30 minutes to 2 hours to restore the rhythm, when taking the drug orally at a dose of 450-600 mg – 2-6 hours. The effectiveness ranged from 41 to 91% [1]. The drug should not be prescribed to patients with severe LV dysfunction (LV 14 mm) and unstable

coronary heart disease. Propafenone has weak β-adrenoblocking activity, therefore it

is advisable to avoid its use in patients with severe bronchial obstruction (2,10).

According to the results of small studies, the effectiveness of procainamide in eliminating a recent attack of AF is low – about 40-50% in the first 8-12 hours after its administration and does not significantly differ from placebo (1,4,7). The drug is not used for the relief of AF in Western Europe and North America. In addition, intravenous administration of the drug is often complicated by hypotension, which requires, from our point of view, limiting the use of this drug; propafenone should replace it. Amiodarone has a pronounced but delayed effect in the relief of AF, which makes it inappropriate to use it at the prehospital stage of treatment. In the first hours, only the beta-adrenoblocking effect of the drug is realized. The antiarrhythmic effect increases during the day. Amiodarone is administered intravenously at a dose of 5 mg / kg for an hour (300-450 mg / h), then 50 mg / h (1000-1200 mg per day). The daily dose should not exceed 1200 mg. Amiodarone should not be mixed with other drugs or other drugs should be administered simultaneously through the same venous access. The drug is administered only in diluted form and only in 5% glucose solution. The drug often causes phlebitis.

Nitrophenyldiethylaminopentylbenzamide (nibentane) ® is a natural drug that is not registered in Western Europe and America. According to National recommendations, it can be used as a means of medical cardioversion, including in the presence of structural heart disease, if LVEF is >40%, including with persistent arrhythmia. Serum electrolyte levels and the QTc interval should be within the normal range (ardia (Torsades de pointes), according to various data, can occur in 3-12% of cases (5,6,8). Thus, from our point of view, the risk of using the drug is too high for its widespread use. EC is more effective and safer and does not require long-term monitoring of the patient after restoration of the sinus rhythm. The doses of antiarrhythmic drugs for the relief of AF paroxysms are presented in Table 1

ISSN: 3030-3621

Table 1. Doses of antiarrhythmic drugs for the relief of atrial fibrillation paroxysms [6]

 The dose
500-1000 mg for 15-20
minutes under blood
pressure control
450-600 mg orally once
(maximum daily dose 900
mg) or 2 mg /kg
intravenously (4
ampoules – 140 mg) for
10-15 minutes. Repeated
intravenous
administration is possible
after 90-120 minutes (the
maximum daily dose for
intravenous
administration is 560 mg)
5 mg/kg (300 mg) for 15-
20 minutes. Further drip
administration: 360 mg /
6 h, 540 mg / 18 h
(maximum daily dose –
1200 mg)
0.065–0.125 mg/kg
intravenously for 3-5
minutes. If there is no
effect, repeated infusions
at the same dose with an
interval of 15 minutes (up
to a total dose of 0.25 mg
/ kg)

Allapinin, etacizine, sotalol, which are used as planned to maintain sinus rhythm, are not recommended for the relief of AF paroxysms (3). If antiarrhythmic drugs are ineffective, the method of choice is EC, the effectiveness of which exceeds 90% (2.9).

SELF-TREATMENT OF ATRIAL FIBRILLATION PAROXYSM BY A PATIENT - "A PILL IN YOUR POCKET"

The issue of restoring the sinus rhythm in AF paroxysm is extremely important, as this leads to emergency calls, an increase in the frequency of hospitalizations and, as a result, a decrease in the quality of life. However, it is possible to restore the sinus rhythm on an outpatient basis and at home, using the "pill in your pocket" tactic. The only drug in Russia recommended as a "pill in your pocket" is propafenone. The cupping effect of the drug develops within 2-6 hours after taking it (1), and this is very convenient when used on an outpatient basis or at home. Important data on the use of propafenone were obtained in Russian studies that confirmed the high efficacy and safety of the drug in the relief of AF paroxysms (1). The first use of the drug is recommended under the supervision of a doctor (2, 5). The results of a Russian study [7] showed that the effectiveness of 600 mg of propafenone in the relief of AF paroxysms was 84%. The high safety of the drug in a wide category of patients was also shown in the Russian study PROSTOR [1]. The drug Propanorm ® ("PRO.MED.CS Praha a.s.") was used in the studies. According to the data provided in the Russian recommendations for the treatment of AF, the effectiveness of propafenone in relieving AF paroxysm varies from 41 to 91% (2). P. Alboni et al. (8) the effectiveness of propafenone is estimated at 94%, provided that the drug is used early. In this study, the average time of taking the drug after the onset of AF paroxysm was 36 minutes (6). Our own experience of using propagenone (Propanorm) for 5 years in a hospital with ECG monitoring in 106 patients did not reveal any clinically significant proarrhythmic effect. Isolated cases of bradycardia were temporary, clinically insignificant and did not require treatment. Examples of sinus rhythm restoration during ECG monitoring are shown in Fig. 3. Based on the above, the following protocol for the use of propafenone in patients with AF can be used. The conditions for restoring sinus rhythm with AF paroxysm in outpatient settings using propafenone are the duration of AF <48 hours or constant intake of warfarin with INR 2.0–3.0 or NOAC (dabigatran etexilate, rivaroxaban or apixaban). There should be no irreversible causes of AF or a complicated course of paroxysm. The availability of data on the effectiveness of antiarrhythmic therapy in previous sinus rhythm restorations is an additional argument in favor of interrupting AF paroxysm.

There should be no irreversible causes of AF or a complicated course of paroxysm. The availability of data on the effectiveness of antiarrhythmic therapy in previous sinus rhythm restorations is an additional argument in favor of interrupting AF paroxysm.

SCHEME FOR THE RELIEF OF ATRIAL FIBRILLATION PAROXYSM IN a polyclinic 1. ECG to confirm AF, assessment of the corrected Q–T interval (<460 ms)

- 2. Propafenone (propanorm @) 600 mg once at a body weight of 70 kg and above, if the body weight is < 70 kg 450 mg (1, 7, 9).
 - 3. Observation in a day hospital for 4 hours.

- 4. When the sinus rhythm is restored, repeated ECG removal, blood pressure monitoring.
- 5. If the AF paroxysm is not stopped, decide on further tactics: hospitalization to restore sinus rhythm in a hospital or the appointment of pulse-reducing therapy.
- 6. Assessment of the risk of thromboembolic complications on the CHA2DS2 VASc scale. Prescribing anticoagulants if the risk is 1 point or more.
- 7. Assessment of the risk of hemorrhagic complications on the HAS BLED scale. With a risk of 3 points or more, it is necessary to adjust treatment tactics, for example, prescribe anti-ulcer therapy or cancel drugs that increase the risk of bleeding.
- 8. In a stable condition, the patient leaves the clinic with a second consultation with a cardiologist the next day to reso

INDICATIONS FOR MANDATORY HOSPITALIZATION IN CASE OF ATRIAL FIBRILLATION PAROXYSM

- 1. The first recorded paroxysm of AF.
- 2. The development of complications (anginal pain, ECG ischemia, heart failure, neurological symptoms, etc.).
 - 3. Heart rate >150 per minute

In other cases, it is possible to restore the sinus rhythm on an outpatient basis.

CONTRAINDICATIONS FOR THE USE OF PROPAFENONE

- 1. Marked decrease in LV systolic function (LV >14 mm).
- 2. Unstable course of coronary heart disease.
- 3. Pronounced LVH (>14 mm)
- 4. ECG prolongation of the corrected Qt interval >460 ms.
- 5. Sinus node dysfunction.
- 6. Conduction disturbances.
- 7. Bronchoobstructive diseases.
- 8. Glycoside intoxication. The above protocol has been used in our center for outpatient patients for more than 3 years.

Table 2. The main antiarrhythmic drugs used for the planned therapy of atrial fibrillation

	It is inferior in
	effectiveness to other
	antiarrhythmic drugs. The
	drug of choice for severe
	organic heart diseases,
	severe chronic heart
	failure

It should not be used for
severe organic heart
lesions. It is the drug of
choice for moderate LV
hypertrophy (≤14 mm). It can be used for stable
coronary heart disease, in
this situation it is better to
combine it with beta-
blockers
It should not be used for
severe organic heart
lesions
It should not be used for
severe organic heart
lesions
It can be used in patients
with severe organic heart
disease. Due to a number
of severe extracardial
complications, this is a
reserve drug
It should not be used for
severe organic heart
lesions. It is inferior in
e
f
1

LITERATURE

- 1. Heidbuchel H., Verhamme P., Alings M. at al. European Heart Rhythm Association Practical Guide on the use of new oral anticoagulants in patients with non-valvular atrial fibrillation // Europace. 2013. Vol. 15, P. 625–651.
- 2. Lafuente-Lafuente C., Longas-Tejero M.A., Bergmann J.F., Belmin J. Antiarrhythmics for maintaining sinus rhythm after cardioversion of atrial fibrillation (Review). Copyright © 2012 The Cochrane Collaboration.
- 3. January C.T., Wann L.S., Alpert J.S. at al. 2014 AHA/ACC/HRS Guideline for the Management of Patients with Atrial Fibrillation: A Report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines and the Heart Rhythm Society // J Am Coll Cardiol. 2014. Vol. 64 (21). P. 1–76

Ta'lim innovatsiyasi va integratsiyasi

ISSN: 3030-3621

- 4. Camm A.J., Lip G.Y., De Caterina R. at al. 2012 focused update of the ESC Guidelines for the management of atrial fibrillation // European Heart Journal. 2012. Vol. 33, P. 2719–2747.
- 5. Darby A., DiMarco J. Management of Atrial Fibrillation in Patients With Structural Heart Disease // Circulation. 2012. Vol. 125. P. 945–957.
- 6. Sulimov V.A., Golicyn S.P., Panchenko E.P. i dr. Diagnostika i lechenie fibrillyacii predserdij. Rekomendacii VNOK, VNOA i ASSKH. 2012. 1–109.
- 7. Xojiyev Botir Baxtiyorovich. (2023). Surface Electrocardiogram Predictors of Sudden Cardiac Arrest. Procedia of Engineering and Medical Sciences, 8, 1–3.
- 8. Xojiyev Botir Baxtiyorovich. (2023). Impact of Viability, Ischemia, Scar Tissue, and Revascularization on Outcome after Aborted Sudden Death. Procedia of Engineering and Medical Sciences, 8, 4–7.
- 9. Xojiyev Botir Baxtiyorovich. (2023). Miokard infarkti tufayli paydo bo`luvchi aritmiyalarning revaskulyarizasiyalanishi darajasining letallikga ta`siri. Oriental Journal of Academic and Multidisciplinary Research, 1(3), 29-32.
- 10. Hozhiev Botir Bahtiyorovich. (2023). Prediktory vnezapnoj serdechnoj smerti u bol'nyh, perenesshih infarkt miokarda, nablyudaemye pri holterovskom monitoringe EKG. Oriental Journal of Academic and Multidisciplinary Research, 1(3), 43-46.